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1. Disclaimer RE: the term “Cancer Pain”

2. Introduce the principles of pain management for patients with cancer.

3. ACase review:

Starting

Education

Risk Mitigating Prescribing

Managing S/Es

Following-up

Adjuvants

Rotating

. Converting

4. Quick notes on specific opioids

5. Financial Coverage

6. To answer any and all symptom management and/or palliative questions you may
have. (Time-allowing.)
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* Lets talk first about what we mean by “Cancer Pain”...

Practice Glideline | > MMWR Recomm Rep. 2022 Nov 471(3):1-95.

doi: 10.16585/mmwe7710331,

CDC Clinical Practice Guideline for Prescribing
Opioids for Pain - United States, 2022

e Deborah Dowel, Kathieen R Ragan, Christopher M Jones, Grant T Baldwin, Roger Chou
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POLL #2: Why is Cancer Pain treated

differently?

1. More/better research data establishing the safety and efficacy of
opioids for long term cancer pain vs long term Chronic Non-
Cancer Pain.

2. Cancer generally hurts more than other pain syndromes.

3. Patients with cancer are more morally deserving of pain relief
than others.

4. There is something unique about the cause of pain in cancer that
makes it reasonably more likely to respond well to opioids long-
term than other syndromes.

5. Patients with cancer are assumed to be terminally ill.




Bow Tie Model of Palliative Care
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Symptom Management
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Patients with cancer are assumed to be

terminally ill...
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POLL #3: Do you feel more comfortable

treating:

1. Cancer Pain (“pain from active tissue damage”, usually
assuming a shorter prognosis)

2. Non-Cancer Chronic Pain (more “neuropathic pain with
components of central sensitization”, usually assuming a
longer prognosis.)

3. | don't feel very comfortable treating pain




How much do we learn about Pain in

School?

TABLE 2

Average total hours for designated mandatory formal content by discipline”

Faculty or department Site responses, nTotal hours, mean + SD Range  Mean student, n*

Dentisry s 15£10 024 a
Medicine 9 16211 038 133
Nursing 5 31242 0-109 133
Occupational therapy 3 28225 048 a7
Pharmacy 5 13213 233 123
Physical therapy 7 41216 1869 55
Veterinary medicine 4 87298 27200 6
“Oulierof 20 st Contrefo the Sudy of Psin sie

were included

Watt-Watson J, et al. A survey of prelicensure pain curricula in health science faculties in Canadian universities. Pain
LRes Manag. 2000 Nov-Deci14(6):439-44. doi: 10.1155/2009/307932. PMID: 20011714; PMCID: PMC2807771.
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How applicable is this to my practice?:

WHO GUIDELINES FOR Better results in terms of cancer pain and
THE MANAGEMENT OF symptom management can be achieved when:

CANCER PAIN .

An approach tailored to each
individual is adopted together t
PAIN U

o 2 55%

i

Palliative care is introduced
early in the course of illness

181 9.6 &0

MILLION e
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i ]
therapies

Pain relief improves the quality of ife of patients with cancer

@ Word Heatth

#PalliativeCare
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How applicable is this to my practice?:

College of Physicians and
Surgeons of British Columbia

‘Sorvingth public by roguating physicans and sugeons

Who provides palliative care?

r + A small umber of patients with
|

Timely, responsive palliative care is every
registrant’s responsibility

= services

+ May occasionally require

patents fa " comursnonarshres e
PRI i s o cormris, i, s, arcorwsna . § * Mos e regue o
"‘"‘ ":“ H primaryevelPllative Care
wth Colleg t, ey ivaraly express sppreciaton o e pliatve cre Paliative Core Approach)
£ lymesiche cnc
Vi hey arise, thrrogitats mus 19 9Tl
enon =y =3
Pallium Canada
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Pain & Symptom
Management

Our clinics help improve the quality of life for
individuals living with cancer and for their
caregivers.

tp://ww) i ices/pai
symptom-management
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WHO Principles of Pain Management in Cancer

b 8y mouth” “By the clock
Oral administration Avound the clock
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Severe pain
By the ndder

Chon e e e Weak opiods +/- nonopiids +/~adwants _—
based on pain severty

-
Mild-moderate pain-
" Nonopioids +/- aduvants = 2
Step1 - Tailor pain relief xplore all sources of pain
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CASE

« 70 yo man with a recent Dx of NSCLC.
« Starting Chemo and RT for this soon.
* Now presents with: new Pain in R hip and low back.
« Started 4 weeks ago, getting worse
* Hip: 6-7/10 -> 8/10 (wt bearing), back: 2/10
* Has been using Acetaminophen and rest and heat -> not working
. Cari_nﬁ him to feel a lot of anxiety and fear and preventing him from walking
(which he previously enjoyed a lot)

* XR and bone scan confirm: Iytic lesion R prox femur and smaller
Iytic lesion L1

« All other blood work is normal. No other significant PMHx.
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: Do you use a standardized screening tool for
symptoms in your patients with cancer? Or who are
receiving a palliative approach to care? YES or NO?
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*POLL #5: What medication would you like to start
this patient on for first line treatment of his pain?

« Hydromorphone 0.5mg po g4h regular + 0.5mg q1h prn
* Morphine 5mg po g4h prn

* Morphine 2.5mg po g4h regular + 2.5mg po q1h prn

« Hydromorphone 1mg po g1h prn
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Educating

* What are some things we should discuss with the patient when
starting opioids?:
« Screen for risk of Opioid Use Disorder
« Address concerns/fears
« Safety: Diving, do not share meds
« Side effects
« Keep pain diary and track prn use
« Discuss BT Pain and when to use prns, and when to call (>3BTs/d)
« Non-pharmacologic modalities of pain control

* F/U in a few days max (over the phone is fine)
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Risk of Opioid Misuse or Abuse

Single prescriber, single pharmacy

Blister pack all regular meds

Limit prn availability

Small quantity prescribing or partial dispensing

Opioid Contracts
Smaller dosing amounts and frequency (med

Opioid Risk Tool

e | rarme | e

Family history of substance abuse

ot [
T T
e [

Personal istory of substance abuse.

machines, daily or DWI)

Limit prn dosing (use prn blister pack)

UDS (for misuse of other substances and
ensuring no diversion of Rx'ed med)
Monitor closely

Interdisciplinary approach, using Addictions
Medicine also

‘alcohol 3 3
Hegaldrugs @ 4
Rcdrugs 5 s

History of preadolescent sexual abuse: 3 o

Psychological disease

'ADD, 0CD, bipolar,schizophrenia 2 2
Depression 1 1
Scoring totals
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Original research
Aicle
Text . R . -
Opioid safety recommendations in adult palliative medicine: a North POF
American Delphi expert consensus 8
Aicle
info Swgems
Jenny Lau '+ 2, Paolo Mazzotta 2- 3, CiaraWhelan 2+ 3, Mohamed Abdelaal ' #, @ Hance Clarke 5+ ¢, Andrea D
Citation Furlan7+ 8- 2 1°, Andrew Smith 0 11 12, Amna Husain 2- 3, Robin Fainsinger '*, David Hui ', Nadiya Sunderji 'S 1 and
Tools Camilla Zimmermann T+ 4 17
Temmy Latner Cent u Toronto, Ontario, Canads:
A Dr Jenny Lau, Di Cancer Centre,
Toronto, Ontario, Canada; jenny.lau@uhn.ca
Rapid
Responses Abstract
Objectives Despite related pioid-related deaths in Canada and the USA, opioids are
essential for palliative care (PC) symptom management.
s i isthe p i and of opioid i to develop
expert. safety in jing PC in Canada and the USA.
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Managing S/Es: Nausea and Constipation

Eirst L ) io .

lnausea

* Metoclopramide 5-10mg po g4h
OR

+ Haldol 0.5mg po q4h prn

Bowel Protocol;

« Sennakot 36mg po ghs regular

* Increase to sennakot 36mg po BID if
no BM x 1 day

 Add lactulose 15-30mL po daily (during
the day not ghs) if not BM x 2 days

* (PEG is not covered by Palliative Care
Benefits (Plan P))...
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Spontaneous Pain

FoIIowing Up: Breakthrough, Incident, and End-of-

Persistent background pain
Controlled by around-the-clock analgesia

ose-Failure Pain

Breakthrough Cancer Pain

Baseline = 2.5mgx 6 =

dose (30mg) = 3mg
(continue 2.5mg ) po q1h
prn

. 15mg/d
Incident Pain BT - needing avg 6x per day
(No apparent trigger) (Trigger is known) =15mg/d
/ \ End of
dose failure  can start long acting
c -Eslon:
i‘ g ¢ M-Eslon: 1+5mgpo q12h
29 %
& 3 BT of 10% that total daily
<

)
7 N
—
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Adding in Adjuvants

* Including:
* Non-pharmacologic (radiation,
surgery, nerve blocks, PT, OT, etc.)
« Compounded Topical Analgesic
Creams or Mouth Rinses (morphine,

methadone, ketamine, gabapentin,
lidocaine, etc.)

« Sufentanil (for incident pain)

* Dexamethasone:
« DO NOT give past noon as it increases
the risk of insomnia

« Itis long acting and only needs to be
dosed once a day gAM
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Converting to SUBQ or IV

« Conversions:

+ Don't forget SubQ
hydromorphone or
morphine is 2x the
potency of oral
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Actively Dying Protocol conta

« Opioid Rotations:
« Use the tables
* Minus 20-30%
after the
calculation
« Use a pharmacist -
to help you!
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Opioid neurotoxicity vs. Opioid overdose

Opioid Neurotoxicity Opioid Overdose

Less common Presentation

More common Presentation
— Miosis

— Myoclonus

— Hallucinations — Respiratory depression
— Agitation — Loss of consciousness
— Somnolence Treatment

— Depends on severity

— If mild to moderate: hold next opioid dose
and reduce dose

— If severe, naloxone

— Cognitive dysfunction

— Hyperalgesia, allodynia
Treatment

— Reduce opioid dose

— Switch opioid

— Hydrate

26

Quick Note on T

Principles

Fentanyl

6. Fentanyl patch
« should not be used in a acute
or not-controlled pain.

+ Itis CONTRAINDICATED
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Quick Note on Methadone

Methadone for Analgesia
Physicians with limited experience with the use of methadone for analgesia are strongly encouraged to consult with an experienced
colleague before starting a patient on methadone. It is not recommended to initiate methadone in patients who are considered opioid-naive
(no prior exposure to, or intermittent use of, opioids), except in certain palliative or end-of-life care situations.

To prescribe methadone for analgesia, physicians must use the regular duplicate prescription pad. To prescribe methadone for opioid use
disorder, physicians must use the methadone controlled prescription pad. Please ensure timely ordering of prescription pads in order to
maintain continuity of care for patients, [JF—=—"

Methadone for Pain in Palliative Care
Methadone4Pain.ca is a series of three education modules for physicians,
nurses and pharmacists seeking to improve their knowledge in prescribing and
managing patients prescribed methadone for pain in palliative care.

Continuing Professional Education Credits

ege of Famiil
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Coverage B o aman R

BC PALLIATIVE CARE BENEFITS REGISTRATION
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ymptom Management Resources

+ PDF of the algorithms for Pain, Nausea, Dyspnea
+ B.C. Inter-professional Palliative Symptom Management Guidelines, 2017: https://www.bc.
<oc.ca/epe/symotom-managementguidelines/,

* Fraser Health Hospice Palliative Care Symptom Guidelines: -
bitps: [th.ca/emplovees/clinical-resources/hospice-palliat] #.XCAD M17nIU

BC Guidelines.ca, Palliati
professional-resource:

. alth/practitione

« Pallium Canada: https://pallium.ca/
« LEAP Courses
« Pallium Handbook

« Virtual Hospice: "

 KidsGrief.ca, MyGrief.ca and lots of other bereavement support Q u est
«+ Patient handouts on symptoms, goals of care, etc.

« Practice tools and videos for physicians
* bil//wwwmethadonednaincal
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https://www.bc-cpc.ca/cpc/symptom-management-guidelines/
https://www.bc-cpc.ca/cpc/symptom-management-guidelines/
https://www.fraserhealth.ca/employees/clinical-resources/hospice-palliative-care
https://www2.gov.bc.ca/gov/content/health/practitioner-professional-resources/bc-guidelines/palliative-care
https://www2.gov.bc.ca/gov/content/health/practitioner-professional-resources/bc-guidelines/palliative-care
https://archive.cspcp.ca/opioid-safety-recommendations-in-adult-palliative-medicine/n
https://pallium.ca/
http://www.virtualhospice.ca/
http://www.methadone4pain.ca/

